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SUMMARY OF PRODUCT CHARACTERISTICS 

 

1. NAME OF THE MEDICINAL PRODUCT 

İBUPROFEN-PF 400 mg/4ml solution for I.V. Infusion  

Sterile 

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION  

Active Substance:                   

Each vial contains 4 ml solution containing 400 mg ibuprofen. 

 

Excipient:  

See: section 6.1 for excipients. 

 

3. PHARMACEUTICAL FORM 

Vial containing solution for infusion. 

Each vial contains colorless, clear, pH 7.00-7.80, sterile solution.  

4. CLINICAL PARTICULARS 

4.1. Therapeutical indications  

IBUPROFEN-PF is used, 

- in the treatment of mild to moderate pain 

- in the treatment of moderate to severe pain with opioid analgesics 

- in the treatment of fever. 

 

Undesirable effects can be minimized by using the lowest effective dose as soon as possible to 

control symptoms (see section 4.4).  

 

4.2. Posology and method of administration  

Posology/Frequency and Duration of administration: 

IBUPROFEN-PF should be used in the lowest effective dose as soon as possible. After response 

to initial therapy, dose and frequency should be adjusted to the individual patient's needs. Total 

daily dose should not exceed 3200 mg. 

In order to reduce the risk of side effects in the kidneys, patients should be adequately hydrated 

before administering IBUPROFEN-PF. 

 

In the treatment of pain: 

It should be administered in doses between 400 mg and 800 mg every 6 hours as required. The 

infusion time should be a minimum of 30 minutes. 
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In the treatment of fever: 

Following the 400 mg administration, 400 mg every 4-6 hours or 100-200 mg every 4 hours 

should be administered according to the requirement. The infusion time should be a minimum of 

30 minutes. 

 

Method of administration 

İBUPROFEN-PF should only be administered as an intravenous infusion after dilution with a 

suitable solution. To avoid possible incompatibilities, İBUPROFEN-PF should only be diluted 

with 0.9% sodium chloride solution, 5% dextrose solution or Ringer's lactate solution (see section 

6.2. Incompatibilities). 

 

The diluted solution should be at a final concentration of 4 mg/mL or less. 

Each 4 mL of İBUPROFEN-PF should be diluted in a solution not less than 100 ml. 

 

The infusion time should be a minimum of 30 minutes. 

 

Additional information on special populations: 

Renal/Liver failure:  

It should not be used in patients with renal or hepatic dysfunction. 

 

Pediatric population:  

It should not be used in this age group, as there are insufficient data on its efficacy and safety in 

the pediatric population under 17 years of age. 

 

Geriatric population:  

Due to possible side effects (see section 4.4) caution should be exercised when using in elderly 

patients. In general, treatment should be started with the lowest dose, liver, kidney and heart 

functions of the patient should be monitored and there should be no concomitant disease or other 

drug therapy. 

Elderly patients have an increased risk of serious gastrointestinal adverse events. 

 

4.3. Contraindications  

İBUPROFEN-PF is contraindicated in the following situations: 

- Hypersensitivity to ibuprofen, other non-steroidal anti-inflammatory drugs (NSAIDs) or 

any of the components of İBUPROFEN-PF, 

- Those who have a history of asthma, urticaria or allergic-type reactions after using acetyl 

salicylic acid or other NSAIDs (severe, rarely fatal anaphylactic-like reactions against 

NSAIDs have been reported in such patients), 

- Coronary artery bypasses graft surgery in the treatment of peri-operative pain, 

- Last trimester of pregnancy 

- Severe heart failure (NYHA Class IV) 
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- Severe hepatic insufficiency. 

- In case of severe kidney failure. 

 

4.4. Special warnings and precautions for use  

 

Cardiovascular risk: 

NSAIDs can cause an increased risk of cardiovascular thrombotic events, myocardial infarction 

and stroke, which can be fatal. This risk may increase depending on the duration of use. Patients 

with cardiovascular disease or risk factors for cardiovascular disease may be at higher risk. 

- İBUPROFEN-PF coronary artery by-pass graft surgery is contraindicated in the perioperative 

pain management. 

  

Gastrointestinal (GI) risk: 

NSAIDs cause serious GI adverse effects such as bleeding, ulceration, stomach or intestinal 

perforation, which can be fatal. These adverse events can occur at any time, with or without 

prior warning symptoms. Elderly patients have a higher risk of serious GI effects. 

 

Cardiovascular thrombotic events: 

Clinical studies indicate that the use of ibuprofen, particularly at high doses (2400 mg/day), may 

be associated with a small increased risk of arterial thrombotic events (eg myocardial infarction 

or stroke). Taken as a whole, epidemiological studies do not suggest that low-dose ibuprofen (eg 

<1200 mg/day) may be associated with an increased risk of myocardial infarction. 

Patients with uncontrolled hypertension, congestive heart failure (NYHA II-III), current ischemic 

heart disease, peripheral artery disease and / or serobrovascular disease should be treated with 

ibuprofen only after careful evaluation and avoiding high doses (2400 mg/day). . 

In patients with risk factors for cardiovascular events (eg hypertension, hyperlipidemia, diabetes, 

smoking), careful consideration should also be made before initiating long-term therapy, 

especially when high doses of ibuprofen (2400 mg/day) are required. 

 

Hypertension: 

NSAIDs, including ibuprofen, may cause the development of new hypertension or worsen 

existing hypertension. Either way, it can contribute to an increased incidence of cardiovascular 

events. NSAIDs, including ibuprofen, should be used with caution in patients with hypertension. 

Blood pressure should be closely monitored at the initiation of and during NSAID therapy. 

Patients receiving ACE inhibitors, thiazide or loop diuretics due to NSAID intake may develop 

an inadequate response to these treatments. 

 

Congestive heart failure and edema: 

Fluid retention and edema have been observed in some patients using NSAIDs. İBUPROFEN-PF 

should be used with caution in patients with fluid retention or heart failure. 
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Gastrointestinal (GI) effects, risk of ulceration, bleeding and perforation: 

NSAIDs including ibuprofen; They can cause serious gastrointestinal adverse events such as 

stomach, small intestine or colon inflammation, bleeding, ulceration and perforation, which can 

be fatal. These serious adverse events can occur at any time in patients treated with NSAIDs, 

with or without warning symptoms. Only one in five patients who develop severe upper 

gastrointestinal adverse effects on NSAID therapy is symptomatic. Upper gastrointestinal ulcer, 

major bleeding or perforation caused by NSAIDs occurs in approximately 1% of patients treated 

for 3-6 months and in 2-4% of patients treated for a year. As this trend continues with longer use, 

the likelihood of serious gastrointestinal adverse events increases at any time during treatment. 

However, even short-term treatment is not without risk. 

 

Care should be taken when recommending NSAIDs, including ibuprofen, to patients with a 

previous history of ulcer disease or gastrointestinal bleeding. Patients using NSAIDs with a 

previous history of peptic ulcer disease and / or gastrointestinal bleeding are more than 10 times 

more likely to experience gastrointestinal bleeding than patients without any of these risk factors. 

Other factors that increase the risk of gastrointestinal bleeding in patients treated with NSAIDs; 

concomitant use of oral corticosteroids or anticoagulants, longer-term NSAID therapy, smoking, 

alcohol use, advanced age, poor general health status. Since sudden fatal gastrointestinal events 

are most common in elderly or requiring care patients, special care should be exercised in the 

treatment of this patient population. In patients treated with NSAIDs, the lowest effective dose 

should be used as soon as possible to minimize the risk of a possible gastrointestinal adverse 

event.  

 

Patients and physicians should be prepared for signs and symptoms of gastrointestinal ulceration 

and bleeding throughout NSAID therapy and should initiate prompt evaluation and treatment if 

any gastrointestinal adverse events are suspected. Until the possibility of serious gastrointestinal 

adverse events is eliminated, discontinuation of NSAID therapy is among the measures to be 

taken. Alternative treatments that do not contain NSAIDs should be considered in high risk 

patients. 

 

Combined use of acetyl salicylic acid and other NSAIDs increases the risk of serious 

gastrointestinal adverse events. Patients with a history of gastrointestinal disease, particularly 

elderly patients, should report any unusual abdominal symptoms (especially gastrointestinal 

bleeding) during the initial stages of treatment. 

 

If gastrointestinal bleeding or ulceration develops in patients receiving ibuprofen, treatment 

should be discontinued. 

 

Elderly patients have an increasing frequency of adverse reactions (especially gastrointestinal 

bleeding and perforation, which can be fatal) to NSAIDs. 
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Serious skin reactions: 

NSAIDs, including ibuprofen, can cause serious skin reactions that can be fatal, such as 

exfoliative dermatitis, Stevens-Johnson Syndrome (SJS), and toxic epidermal necrolysis (TEN). 

These serious effects can occur without any warning symptoms. Patients should be informed of 

the signs and symptoms of severe signs on the skin, and İBUPROFEN-PF treatment should be 

discontinued as soon as skin rash or other signs of hypersensitivity appear. 

 

Asthmatic patients: 

Patients with asthma may have asthma sensitive to acetylsalicylic acid. Acetylsalicylic acid use in 

patients with acetylsalicylic acid-sensitive asthma has been associated with severe bronchospasm, 

which can be fatal. Since cross reactions, including bronchospasm, between acetyl salicylic acid 

and NSAIDs have been reported in such acetylsalicylic acid-sensitive patients, İBUPROFEN-PF 

is contraindicated in acetylsalicylic acid-sensitive patients. 

 

Since ibuprofen has been reported to cause bronchospasm in such patients, caution should be 

exercised when administering ibuprofen to patients with bronchial asthma or a history of 

bronchial asthma. 

 

Ophthalmological effects: 

Studies have not demonstrated ocular changes that could be attributed to ibuprofen 

administration. In rare cases, adverse ocular disorders such as papillitis, retrobulbar optic neuritis, 

and papilloedema have been reported by NSAID users, including ibuprofen. However, a causal 

and effect relationship has not been established; Therefore, patients who develop visual 

impairment during ibuprofen treatment should have an ophthalmologic examination. 

 

Effects on the liver: 

In 15% of patients using NSAIDs including ibuprofen, borderline elevations in one or more liver 

tests can be seen. These laboratory abnormalities may progress, remain unchanged, or be 

temporary with continued treatment. In approximately 1% of clinical studies conducted with 

NSAIDs in patients, significant ALT, AST elevations (approximately 3 or more times the upper 

normal values) were reported. In addition, rare serious liver reactions, some with fatal outcome, 

have been reported, such as jaundice, fulminant hepatitis, liver necrosis, and liver failure. While 

on ibuprofen therapy, if the patient has signs and/or symptoms of impaired liver function or liver 

tests are abnormal, evaluation should be made for the development of more severe liver reactions. 

If clinical signs and symptoms or systemic signs (eosinophilia, skin rash, etc.) occur in 

accordance with the development of liver disease, ibuprofen treatment should be discontinued. 

 

Effects on the kidneys: 

Care should be taken when starting treatment with İBUPROFEN-PF in dehydrated patients. 

Long-term use of NSAIDs results in papillary necrosis and other kidney damage. Renal toxicity 

has been seen in patients with compensatory efficacy of prostaglandins in achieving renal 



6/17 

 

perfusion. NSAID administration in these patients may cause a dose-dependent decrease in 

prostaglandin formation and a secondary decrease in renal blood flow, which can accelerate renal 

failure. The risk of developing this reaction is greater in those with impaired renal function, heart 

failure and liver impairment, those taking diuretics and ACE inhibitors, and the elderly. With the 

discontinuation of NSAID treatment, the pre-treatment situation usually returns. 

 

Advanced kidney failure: 

There is no information available from controlled clinical studies on the use of ibuprofen in 

patients with advanced renal failure. Therefore, the use of İBUPROFEN-PF is not recommended 

in patients with advanced renal failure. If treatment with İBUPROFEN-PF is required in patients 

with severe renal insufficiency, the patient's renal function should be closely monitored. 

 

Aseptic meningitis: 

Aseptic meningitis with fever and coma has been observed in patients receiving oral ibuprofen 

therapy. Although this is mostly seen in patients with systemic lupus erythematosis and related 

connective tissue diseases, it has also been reported in patients without underlying chronic 

diseases. If a patient using ibuprofen develops signs and symptoms of meningitis, these signs and 

symptoms are related to ibuprofen treatment. 

should be evaluated. 

 

Hematological effects: 

İBUPROFEN-PF must be diluted before use. Infusion of İBUPROFEN PF undiluted may cause 

hemolysis. (see section 4.2 Posology and method of administration) 

 

Anemia may develop in patients taking NSAIDs, including ibuprofen. This situation; Fluid 

retention may result from a latent or overt gastrointestinal blood loss or an undefined effect on 

erythropoiesis. In patients on long-term treatment with NSAIDs, including ibuprofen, if there are 

signs or symptoms of anemia or blood loss, their hemoglobin or hematocrit values should be 

checked. 

 

NSAIDs inhibit platelet aggregation and have been shown to prolong the bleeding time in some 

patients. Unlike acetyl salicylic acid, its effects on platelet function are quantitatively less, shorter 

and reversible. Patients who may be adversely affected by changes in platelet function, such as 

patients with impaired coagulation or taking anticoagulants, should be carefully monitored. 

 

Masking inflammation and fever: 

The pharmacological activity of ibuprofen in reducing fever and inflammation may reduce the 

diagnostic features of these symptoms in detecting complications of noninfectious and painful 

conditions. 
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Anaphylactoid reactions: 

Like other NSAIDs, anaphylactoid reactions may occur in patients whose ibuprofen use was not 

known before. IBUPROFEN-PF is contraindicated in patients with acetylsalicylic acid triad. This 

symptom complex can typically occur in asthmatic patients who have had rhinitis with or without 

nasal polyps, or in patients with severe potentially fatal bronchospasm after taking acetyl salicylic 

acid or other NSAIDs. (See 4.3 Contraindications) 

 

Monitoring: 

Since severe gastrointestinal ulcerations and bleeding can develop without signs or symptoms, 

doctors should monitor for signs and symptoms of gastrointestinal bleeding. 

Complete blood count and biochemistry tests of patients on long-term NSAID therapy should be 

checked periodically. If the clinical signs and symptoms are compatible with the development of 

liver and kidney disease, systemic symptoms occur (such as eosinophilia, rash) or if abnormal 

liver values persist or worsen, the use of IBUPROFEN-PF should be discontinued. 

 

4.5. Interactions with other medical products and other forms of interaction  

Antiplatelet agents and selective serotonin reuptake inhibitors (SSGAI): They increase the risk of 

gastrointestinal bleeding. 

 

Aminoglycosides: NSAIDs can reduce the excretion of aminoglycosides. 

 

Corticosteroids: When used with NSAIDs, the risk of bleeding and gastrointestinal ulceration 

increases. To avoid exacerbation of the disease or renal failure, patients on prolonged 

corticosteroid therapy should reduce their corticosteroid therapy slowly rather than abruptly when 

ibuprofen is added to their treatment program. 

 

Herbal extracts: Ginkgo biloba (Japanese plum) can increase the risk of bleeding when used with 

NSAIDs. 

 

Cyclosporine: When used with NSAIDs, the risk of nephrotoxicity increases due to the decrease 

in prostacyclin synthesis in the kidney. 

 

Cardiac glycosides: NSAIDs can aggravate heart failure, reduce glomerular filtration rate and 

increase plasma cardiac glycoside levels. Caution should be exercised in patients treated with 

cardiac glycosides. 

 

Mifepristone: Since NSAIDs can reduce the effects of mifepristone, NSAIDs should not be used 

for 8-12 days after mifepristone administration. 

 

Quinolone-derived antibiotics: Animal data indicate that NSAIDs may increase the risk of 

convulsions associated with quinolone antibiotics. The risk of developing convulsions may be 
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increased in patients taking NSAIDs and quinolones together. Interaction studies have only been 

conducted in adults. 

 

COX-2 inhibitors and other NSAIDs: Due to their potential additive effects, their use with other 

NSAIDs including selective cyclooxygenase-2 selective inhibitors should be avoided. 

 

Zidovudine: When NSAIDs are used together with zidovudine, the risk of hematological toxicity 

increases. There is evidence of an increased risk of hematoma and hemarthrosis in HIV (+) 

hemophilia patients receiving concomitant treatment with zidovudine and ibuprofen. 

 

Acetylsalicylic acid: Co-administration of acetylsalicylic acid and ibuprofen is not recommended 

due to the increased potential for adverse effects. 

Experimental data indicate that when used concomitantly, ibuprofen can competitively inhibit the 

effect of low-dose acetylsalicylic acid on platelet aggregation. Although there are uncertainties 

regarding the clinical extrapolation of these data, the possibility that long-term and continuous 

use of ibuprofen may reduce the cardioprotective effect of low-dose acetylsalicylic acid cannot be 

excluded. A clinically significant effect is unlikely to be observed with the occasional ibuprofen 

use (see section 5.1). 

 

Beta-blockers: NSAIDs reduce the antihypertensive effects of beta-adrenoceptor blocking drugs. 

 

Captopril: Studies indicate that ibuprofen reduces the effect of captopril on sodium excretion. 

 

Warfarin and Anticoagulants 

The effects of warfarin and NSAIDs on gastrointestinal bleeding are synergistic. The risk of 

gastrointestinal bleeding is higher in patients taking these medicines together than in patients 

using these medicines alone (see Section 4.4 Special warnings and precautions for use). Use of 

NSAIDs together with warfarin has been associated with severe, sometimes fatal bleeding. The 

mechanism of this interaction is unknown, but it is thought that the gastrointestinal ulceration 

induced by NSAID use or the anticoagulant effect of warfarin and the increasing effect of the 

NSAID drug on the inhibition of platelet function may cause this situation. 

 

Antithrombocyte agents (Ticlopidine, clopidogrel): NSAIDs should not be used in combination 

with clopidogrel and ticlodipine due to inhibition of platelet function. 

 

Methotrexate 

It has been reported that NSAIDs competitively inhibit methotrexate accumulation in rabbit 

kidney sections. This shows that NSAIDs can increase methotrexate toxicity. Caution should be 

exercised when methotrexate and NSAIDs are used together. 
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H2 Antagonists 

In studies in human volunteers, co-administration of cimetidine or ranitidine with ibuprofen did 

not have a significant effect on ibuprofen serum concentrations. 

 

ACE Inhibitors and Diuretics 

Anti-hypertensives (ACE inhibitors, angiotensin receptor blockers, beta-blockers, diuretics and 

drugs used in pulmonary hypertension (endothelin receptor antagonists, bosentan)): NSAIDs may 

reduce the antihypertensive effect. When ACE inhibitors and angiotensin-II antagonists are 

administered concomitantly with NSAIDs, including selective COX-2 inhibitors, there is an 

increased risk of acute renal failure, often reversible in patients with renal insufficiency (eg 

dehydrated elderly patients). Therefore, this combination should be administered with caution to 

patients with renal impairment, especially elderly patients. Patients should be adequately 

hydrated and checked for kidney function after combination therapy is initiated and at regular 

intervals during treatment. 

 

Diuretics (thiazide, thiazide-like diuretics and loop diuretics) can also increase the risk of 

nephrotoxicity of NSAIDs. NSAIDs can counteract the diuretic effect of furosemide and 

bumetanide, possibly due to inhibition of prostaglandin synthesis. It can also reduce the 

antihypertensive effect of thiazides. 

 

Lithium: 

NSAIDs cause an increase in plasma lithium level and a decrease in renal lithium clearance. The 

mean minimum lithium concentration increases by 15% and lithium renal clearance decreases by 

20%. This effect has been associated with NSAIDs' inhibition of renal prostaglandin synthesis. 

Therefore, patients should be monitored for signs of lithium toxicity when NSAIDs and lithium 

are used together. 

 

Alcohol: Concomitant use of ibuprofen and alcohol should be avoided as the risks of major 

gastrointestinal side effects such as bleeding may increase. 

 

Sulfonylurea: NSAIDs can potentiate the effects of sulfonylurea group drugs. Very rare cases of 

hypoglycaemia have been reported with the use of ibuprofen in patients on sulphonylurea 

therapy. 

 

Selective serotonin reuptake inhibitors, SSRIs (eg paroxetine, fluoxetine, sertraline): SSRAIs and 

NSAIDs both cause an increased risk of bleeding, for example from the gastrointestinal tract. 

This risk increases with combination therapy. The mechanism in question could possibly be 

associated with decreased reuptake of serotonin in platelets. 

 

Cholestramine: The simultaneous administration of ibuprofen and cholestramine delays and 

reduces (by 25%) ibuprofen absorption. These drugs should be taken at least 2 hours apart. 
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Tacrolimus: A possible increase in the risk of nephrotoxicity can be expected when NSAIDs are 

given together with tacrolimus. Due to the decreased synthesis of prostacyclin in the kidney, the 

simultaneous administration of NSAIDs and tacrolimus is thought to cause an increased risk of 

nephrotoxicity. Therefore, renal function should be closely monitored in the case of combination 

therapy. 

 

CYP2C9 Inhibitors: Co-administration of ibuprofen with CYP2C9 inhibitors may increase 

exposure to ibuprofen (CYP2C9 substrate). A study with voriconazole and fluconazole (CYP2C9 

inhibitors) demonstrated an increased exposure of S (+) ibuprofen by approximately 80-100%. A 

reduction of the ibuprofen dose should be considered, especially if high doses of ibuprofen are 

co-administered with potent CYP2C9 inhibitors such as voriconazole or fluconazole. 

 

4.6. Pregnancy and lactation  

General advice  

Pregnancy category: C (D at 3. trimester) 

 

Women with childbearing potential/Contraception  

If ibuprofen is used in women planning to conceive or in the first or second trimester of 

pregnancy, the dose to be administered should be kept as low as possible and the duration of 

treatment as short as possible. 

 

Pregnancy  

Inhibition of prostaglandin synthesis may adversely affect pregnancy and / or embryo / fetal 

development. Data from epidemiological studies show an increased risk of miscarriage and 

cardiac malformation gastroschisis after the use of a prostaglandin synthesis inhibitor in early 

pregnancy. The absolute risk of cardiovascular malformation has increased from less than 1% to 

approximately 1.5%. The risk is believed to increase with the dose and duration of treatment. In 

animals, administration of a prostaglandin synthesis inhibitor has been shown to result in 

increased pre- and post-implantation losses and embryo / fetal death. In addition, increases in the 

frequency of various malformations, including cardiovascular malformations, have been reported 

in animals given a prostaglandin synthesis inhibitor during the period of organogenesis. 

Ibuprofen should not be given during the first and second trimesters of pregnancy, unless 

absolutely necessary. If İBUPROFEN-PF is given to a woman trying to conceive or in the first 

and second trimester of pregnancy, the dose should be kept as short as possible. 

 

During the third trimester, all prostaglandin synthesis inhibitors can expose the fetus to: 

- Cardiopulmonary toxicity (premature closure of the ductus arteriosus and pulmonary 

hypertension). 

- Renal dysfunction that may progress to kidney failure with oligohydramnios 
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It may cause the following in the mother and newborn at the end of pregnancy: 

- Prolongation of bleeding time 

- Inhibition of uterine contractions causing delayed and prolonged labor 

 

As a result, İBUPROFEN-PF is contraindicated in the last trimester of pregnancy. 

 

Lactation period 

It is not known whether this drug is excreted in breast milk. Due to the passage of many drugs 

into breast milk and the potential serious adverse effects for the baby breastfed due to 

İBUPROFEN-PF, it should be decided to discontinue breastfeeding or the drug, considering the 

importance of the drug for the mother. 

 

The reproductive capability/Fertility 

Studies show that ibuprofen has no reproductive or developmental toxicity. However, in the early 

gestation period in rabbits, some events were observed at a toxic dose of 60 mg / kg / day for the 

mother, as determined by a decrease in body weight and gastric ulcer (reduction in the number of 

living fetuses and a decrease in the rate of implantation and corpora lutea). 

 

4.7. Effects on ability to drive and use machines  

İBUPROFEN-PF; It may cause undesirable effects such as drowsiness, drowsiness, fatigue and 

visual disturbances. If these undesirable effects are observed, patients should be warned not to 

drive or use machines.  

 

4.8. Undesirable effects 

Undesirable effects are listed in the following order of frequency: 

Very common (≥ 1/10), common (≥ 1/100 and < 1/10), uncommon (≥1/1000 and <1/100), rare 

(≥1/10.000 and <1/1000), very rare (<1/10.000) and unknown (cannot be estimated from the 

available data) 

System Organ Class Frequency Undesirable Effect 

Infections and infestations Common Rhinitis 

Rare Aseptic meningitis (especially in patients with 

autoimmune diseases such as systemic lupus 

erythematosus and mixed connective tissue 

disease) with symptoms such as neck stiffness, 

headache, nausea, vomiting, fever, loss of 

direction. 

Blood and lymphatic system 

diseases 

Common Anemia; bleeding, hemoglobin decrease, 

hypokalemia, hypoproteinemia, neutropenia, 

increased blood urea, hypernatremia, 

eosinophilia, hypoalbuminemia, increased 

LDH, thrombocythemia, bleeding in the 

wound 



12/17 

 

Uncommon Leukopenia, thrombocytopenia, 

agranulocytosis, aplastic anemia and 

hemolytic anemia 

Immune system diseases Rare Anaphylactic reaction 

Psychiatric diseases Common Insomnia, anxiety 

Rare Depression, confusional state, hallucinations 

Nervous system disorders Very common Headache 

Common Dizziness 

Uncommon Paresthesia, somnolence 

Rare Optic neuritis 

Eye diseases Uncommon Defect of vision 

Rare Toxic optic neuropathy 

Ear and labyrinth disorders Uncommon Hearing impairment 

Rare Tinnitus, vertigo 

Vascular diseases Common Hypertension, hypotension 

Respiratory, thoracic and 

mediastinal disorders 

Common Cough, bacterial pneumonia 

Uncommon Asthma, bronchospasm, dyspnoea 

Gastrointestinal System 

Diseases 

Very common Nausea, vomiting, flatulence, diarrhea 

Common Dyspepsia, constipation, melena, 

hematemesis, gastrointestinal haemorrhage 

Uncommon Gastritis, duodenal ulcer, gastric ulcer, oral 

ulceration, gastrointestinal perforation 

Very rare Pancreatitis 

Unknown Colitis and Crohn's disease 

Hepatobiliary Diseases Uncommon Hepatitis, jaundice, hepatic dysfunction 

Rare Hepatic damage 

Very rare Hepatic failure 

Skin and subcutaneous tissue 

disorders 

Common Debris 

Uncommon Urticaria, purpura, angioedema, photosensitive 

reaction 

Rare Bullous skin inflammation including Steven-

Johnson syndrome, toxic epidermal necrolysis 

and erythema multiforme 

Unknown Drug reaction with eosinophilia and systemic 

symptoms (DRESS syndrome) 

Kidney and urinary disorders Common Urinary retention 

Uncommon Tubulo interstitial nephritis, nephrotic 

syndrome, and renal failure 

Other Common Abdominal pain, peripheral edema, fatigue 

 

The most common adverse reactions reported in clinical trials were nausea, gas, vomiting and 

headache. Pruritus (<1%) was the most common cause of drug discontinuation due to adverse 

events in controlled trials with ibuprofen. 
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Clinical studies indicate that the use of ibuprofen, especially at high doses (2400 mg / day), may 

be associated with a small increased risk of arterial thrombotic events (eg myocardial infarction 

or stroke) (see section 4.4). 

 

4.9. Overdose and therapy  

Signs and symptoms that occur after oral ibuprofen-induced overdose in adults; abdominal pain, 

nausea, vomiting, drowsiness and dizziness. There are no specific measures for the treatment of 

acute overdose with İBUPROFEN-PF. There is no known antidote to ibuprofen. In case of 

overdose, İBUPROFEN-PF should be discontinued and a health center should be applied. 

 

Metabolic acidosis may occur in severe poisoning. 

 

5. PHARMACOLOGIC PROPERTIES  

5.1. Pharmacodynamic properties 

Pharmacotherapeutic class: Anti-inflammatory and antirheumatic products (non steroid) 

ATC code: M01AE01 

 

Although the mechanism of action of ibuprofen, like other NSAIDs, is not fully understood, it 

may be related to prostaglandin synthesis inhibition. Ibuprofen has anti-inflammatory, analgesic 

and antipyretic effect. 

 

İbuprofen is a racemic mixture of [-] R and [+] S isomers. In-vivo and in-vitro studies indicate 

that the [+] S isomer is responsible for clinical efficacy. Though thought to be pharmacologically 

ineffective, the [-] R form slowly and completely converts to the [+] S type, which is active in 

adults (~ 60%). The [-] R isomer serves as a reservoir to maintain the active substance level. 

 

Experimental data indicate that when used concomitantly, ibuprofen can competitively inhibit the 

effect of low-dose acetylsalicylic acid on platelet aggregation. In some pharmacodynamic studies, 

a decrease in the effect of acetylsalicylic acid on the formation of thromboxane or platelet 

aggregation was observed when a single dose of 400 mg ibuprofen was taken within 8 hours 

before the immediate release acetylsalicylic acid dose (81 mg) or within 30 minutes after the 

dose. Although there are uncertainties regarding the clinical extrapolation of these data, the 

possibility that long-term and continuous use of ibuprofen may reduce the cardioprotective effect 

of low-dose acetylsalicylic acid cannot be excluded. A clinically significant effect is unlikely to 

be observed with the occasional ibuprofen use (see section 4.5). 

 

5.2. Pharmacokinetic properties 

 

İbuprofenin farmakokinetik parametrelerini gösteren gönüllüler ile yapılmış çalışmasına ait 

veriler aşağıdaki tabloda sunulmuştur. 
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Pharmacokinetic Parameters of Intravenous Ibuprofen 

 400 mg* Ibuprofen Average 

(CV%) 

800 mg* Ibuprofen Average 

(CV%) 

Patient number 12 12 

AUC (mcg.sa/mL) 109,3 (26,4) 192,8 (18,5) 

Cmax (mcg/mL) 39,2 (15,5) 72,6 (13,2) 

KEL (I/sa) 0,32 (17,9) 0,29 (12,8) 

T1/2 (sa) 2,22 (20,1) 2,44 (12,9) 

AUC = area under the curve 

Cmax = Peak plasma concentration 

CV = Coefficient of variation 

KEL = First order elimination rate constant 

T1/2 = Elimination half-life 

* = 60 min. Infusion time 

 

Absorption: 

İBUPROFEN-PF is directly mixed into the blood because of its application (intravenous). 

 

Distribution: 

İbuprofen like many NSAIDs; Highly bound to plasma proteins (> 99% binding at 20 mcg / mL). 

Protein binding is saturable and binding is nonlinear at concentrations> 20 mcg / mL. Based on 

oral dosing data, the volume of distribution of ibuprofen may vary with age or fever. 

 

Biotransformation: 

Approximately 90% of ibuprofen is metabolized into two main metabolites (metabolite A and 

metabolite B). These metabolites have anti-inflammatory and analgesic effects. 

 

Metabolite A: (+) 2,4 '- (2-hydroxy-2-methylpropylphenyl) -propionic acid 

Metabolite B: (+) 2,4 '- (2-carboxypropylphenyl) -propionic acid 

 

Elimination: 

The main route of ibuprofen excretion is the kidneys. Within 24 hours following an oral dose of 

500 mg, 95% of ibuprofen is excreted in the urine: 35% metabolite A (15% free, 20% conjugate), 

51% metabolite B (42% free, 9% conjugated), 9% ibuprofen (1% free, 8% conjugated). 

 

Linearity/Nonlinear status: 

Its binding to plasma proteins is nonlinear at concentrations> 20 mcg/mL. 

 

Clinical Studies 

 Analgesic (Pain)  
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The effect of ibuprofen on acute pain was evaluated in two multicenter, randomized, double-

blind, placebo-controlled studies. 

 

In a study of women who had undergone abdominal hysterectomy, 319 patients were randomly 

selected and treated with either 800 mg of ibuprofen or placebo administered every 6 hours 

(initiated during the operation), morphine when needed. A statistically significant reduction in the 

need for morphine within 24 hours of administration was obtained as efficacy data in patients 

treated with ibuprofen compared to those who received placebo (47 mg and 56 mg, respectively). 

The clinical relevance of this finding; It was supported by the reduction in pain intensity in 

patients treated with ibuprofen for more than 24 hours. 

 

In a study conducted with patients who had undergone abdominal or orthopedic surgery, 406 

patients (87 men, 319 women) were randomized to receive ibuprofen 400 mg, ibuprofen 800 mg 

or placebo administered every 6 hours, and morphine was administered as needed. Although 

there were trends in favor of effective treatments in this study, no statistically significant 

difference was shown between patients who received ibuprofen 800 mg or 400 mg or placebo. 

 

Antipyretic (Fire) 

The effect of ibuprofen on fever was evaluated in two multi-center, double-blind studies. 

 

In the multicentre study, 120 hospitalized patients (88 males, 32 females) with a body 

temperature of 38.3oC (101oF) or higher were randomly administered ibuprofen 400 mg, 200 

mg, 100 mg or placebo every 4 hours within 24 hours. For each ibuprofen dose, 100 mg, 200 mg 

and 400 mg, a statistically significant decrease in body temperatures (<38.3 ° C) was observed 

after 4 hours compared to placebo (65%, 73%, 77% and 32% respectively). Dose responses are 

shown in the graph below. 

 

Figure 1: Temperature drop in the hospitalized febrile treatment group 
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In a single center study; 60 uncomplicated P. falciparum malaria patients (48 males, 12 females) 

with a body temperature of ≥ 38 ° C (100.4 ° F) were randomized to either Ibuprofen 400 mg 

every 6 hours or placebo for 72 hours of treatment. Significant fever reduction occurred during 

the first 24 hours of treatment, measured as the area above the time curve versus 37 ° C (98.6 ° F) 

for patients treated with ibuprofen. 

 

5.3. Preclinical safety data  

In a single center study; 60 uncomplicated P. falciparum malaria patients (48 males, 12 females) 

with a body temperature of ≥ 38 ° C (100.4 ° F) were randomized to either ibuprofen 400 mg 

every 6 hours or placebo for 72 hours of treatment. Significant fever reduction occurred during 

the first 24 hours of treatment, measured as the area above the time curve versus 37 ° C (98.6 ° F) 

for patients treated with ibuprofen. 

  

6. PHARMACEUTICAL PARTICULARS 

 

6.1. List of excipients 

L-Arginine 

Sodium Hydroxide 

Water for injection  

 

6.2. Incompatibilities 

This medicinal product should not be mixed with other medicinal products, as no compatibility 

studies are available. To avoid possible incompatibilities, İBUPROFEN-PF should only be 

diluted with 0.9% sodium chloride solution, 5% dextrose solution or Ringer's lactate solution. 

Each 4 mL of İBUPROFEN PF should be diluted in a solution not less than 100 ml. 

 

6.3. Shelf life 

24 months 

 

6.4. Special precautions for storage 

Keep at room temperature under 25°C. 

 

İBUPROFEN-PF should be used immediately after diluting with 5% Dextrose, 0.9% Sodium 

Chloride or Ringer's lactate solutions. 

 

If the solution is not used immediately, it is the responsibility of the healthcare professional to 

store it before use; The solution should be stored at room temperature below 25°C. 

 

The total time between dilution, storage and end of use should not exceed 24 hours. 

 

Store at room temperature below 25°C before opening the package.  
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6.5. Nature and contents of container 

Type I colorless glass vial sealed with bromobutyl stopper and transparent flip-off cap. 

 

6.6. Special precautions for and other handling  

Before the application, the particulate matter and color change should be checked visually. It 

should be used in one go. Unused solution should be discarded. 

Unused products or waste materials should be disposed of in accordance with the "Medical Waste 

Control Regulation" and "Packaging and Packaging Waste Control Regulation". 
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